HAYBUZTER

.1068 DRIL L

B
BO0K

=

)






(@AY
(@8]

DRILL PARTS BOOK

5716 KIL1K pin

- REY, PART N{. 37Y¥,., ITESCRIPTION
- 1 LB80O11g 1 5/8 X 3% Clevis Pin Plated
2 5000002 1 5/2 Flat Washer (Double Press Wheel Only)
3 Leoni12g 1 3/16 X 1 3/4 Cotter Xey Flated L
L LBooizl 1 Tress Wheel Depih Rod
g 4800122 1 5/16 Heir Pin
6 > 5000005 T (Per Jepth Rod) 5/F Flat #asher Platec
7 ) 61000053 1 2 3/8 Long, 1z 0.D. Spring
e 2800015 1 Dual Press Wheel Assembly
o ‘ Optional Single Press Wheel Assembly
9 7500017 1 Disk Assembly
10 Lgpoo 14 5 v Crimp =nd Lock Nut Flated
11 4300082 5 £ X 1z grade 5 Bolt Plated
12 11p001c1 1 Run Ll t Chain
13 - 4900003 1 5/16 Nut Plated
“13A ~ 5000022 14 5/16 Lock Washer
4 5000023 1 5/16 Flat, Washer
15 4300013 il £/16 X 1" Bolt Plated
16 7400189 1 Boot Fender
17 7500035 1 Colter ASS°mbly
18 7400190 1 Spring Rod, 15" Long
- 19 7400161 1 Spring Rod Cap, 7/8" Hole
20 6100021 T Spring 33" X 93"
21 7L00192 1 Run
22 7400193 1 Run Hinge Pin, 3/4 X 6 3/4 0.,A., 6" useable
23 L900013 L (Per Short Run ) 3/4 Crimped End Lock Plated
& (Per Stagger)
24 7Lo01g4 1 Run Hinge Block
25 7400195 1 Spring Rod Anchor
26 4800053 1 3/8 X 1" Plated Carriage 30l%
27 5000019 ! 3/8 Lock Washer
23 L900002 1 3/8 Hex Nut Plated
29 6100026 1 ”Pasb Spring
30 4800004 1 5/6 X 2 Clevis Fin
31 L300123 1 1/8 X 1% Coiter Pin
32 LBoolls 1 (Per Short Run) L Bolt, 3/4" Dia. X 43® X Lg»
1 (Per Stagger Run) :
33 7400196 1 (Per Stagger Run) Spacer Blocks
3L 7500009 1 Hose Clamp Lower A-30
35 7500036 1 Convoiuted Hose, 2" 1.D., on large end
36 7500037 1 Hose Clamp, Upper A-42
37 Laooook 1 3/4" Nut Plated
38 7400255 1 3/4" x 73" pin
39 5000030 1 3/4" f1at washer %" thick
20 | 7500024 I



7= oy s
LoEd




QTY.

1067 DRILL PARTS BOOXS

14" Coulter Disk ( 6 hole)

Page 2A

REF PART NO. DESCRIPTION — ————
T LT00036 T Bolt #2 5/R x 3 5/97 Bent DB
2 7400071 - 4 cap W/Brgz. Pilot™ :
3 7400072 4 Bearing Cage 12 Rivet
I L900012 2 5/% Crimpe3d Lock Nut Plate?
5 2000004 Lo Bearing 3/4" L -
6 7500010 2 14" Disk 12 Rivet
v 5000009 6 Shim Washer 1" 0.D. x 5/2" ID x .030
g 7400228 1 Boot _
9 4200039 24 Rivet 4 x % Rd. Eead
10 7400178 1 Scraper Teft Handg _
TX 7400177 i3 Scraper Right Hand
12 6100023 o ! Spring % x 1%
59 4800111 1 Clevis Pin 5/16" x 1 3/8~
1k 4200110 .1 Cotter Pin 1/8" x 3/4»
15 LR00071 1 Bolt 5/16 x 1% Plated
16 L300006 i 5/16 Nylon Insert Lock Nut
17 5000002 2 5/8 Flat wWasher oy
5O GORE - Hre—cotter TP 2H=6027— 3545
19 4200133 1 5/8 x 3 5/R Bolt #2 on Head
20 4200132 12 Rivet # x 7/R Rd. Head
21 5000026 T Preload Washer 13/16 ID x 1% 00 X.138".
22 4200112 1 7/16 x 1% Plated Rolled Pin
23 4800153 6 3" X 1%" Button Head
24 4900014 6 3"  Lock Nut
25 5000006 6 3" Lock Washer
26 5000016 6 7/16" Flat Washer B X
YOS . ’
34 ﬁ@ﬁﬁ%ﬁgia 2 Bolt on BRG Cage
184 7500064 1

(%



s/

m -




'1059

DRILL PARTS BOOKS

TEF PART NQ. QmV. DESSRIPTION __ B
B 1 LT000356 i{ ' Bolt #2 5/% x 3 579" Bent
’ 2 7400075 u cap W/Bre. Pilot
3 7800072 Rezring faze 12 Rivet
L ba0o012 5/° Crimped Lock Nui Plates
5 20000@-‘4&8/4 Bearing 3/Lr
6 750001809 2 14" Disk 12 Rivex
7 5000009 6 Shim Washer 1" 0.D. X /8" ID x .030
Q 7L0022° 1 Boot
g 4200039 2L Rivet % x 3 Rd. Head
10 7L00178 1 Scraper Left Hand
11 7L0D177 1 Scraper Right Hanc
12 6100023 1 Spring & x 1"
13 LROO111 1 Clevis Pin 5/16" x 1 3/8"
14 4200110 1 Cotter Pin 1/8" x 3/4L*
15 LR00071 1 Bolt 5/16 x 1% Plated
16 0000056 1 5716_Nvlon Inser< Lock Nut
17 5000002 2 5/R F Washer
1% 7500042 1 14w Colter IP 24-6027
19 4200133 1 5/8 x 3 5/% Bolt #2 on Head
20 L200132.275 Y2¢ Rivet £ x 7/2% RA. Head
21 5000026 1 Preload Washer 13/16 ID X 1% 0D X.1i33"
- LR00112 | /16 x 1% Plated Rolled Pin
23 4800153 6 $" X 11" Button Head
24 4900014 6 1" Lock Nut
25 5000006 6 l” Lock Washer
26 5000016 6 25 &' TFlat Washer
(e
3A %ggQEQZf%VZ Bolt on BRG Cage
18A 7500064 1 14" Coulter Disk ( 6 hole)

Pace 2A



\

0y

.

=

herled




- 1068 DRILL PARTS BOOK

REF, PART NO, QTY/PER - DESCRIPTION

1 2600011 1 ' 1 X 12" Rubber Tire

2 2800014 2 12" Cast Wheel Halves

3 2000024 1 Water Pump Bearing (1207032)

L L800131 1 <m X 1" Rolled Pin

5 4Leoo113 6 = X 3/4 Self Tavving Flange Rolt

) 7H00226 "1 Press Nheel hanger (ror 2 press wheels) .
Option , '

7 7400227 1 Press Wheel Hanger (For 1 press wheel)

3A

\
o
Y]

oy
W



-
S
g I—
O—C6soC O] 6 G ¢ ¢ 'c,.C . dl o=
l 3 - ¢ c o
|
H/Iﬂ: -aﬁb\g B =~
22 / i A Y
. . E. 18, “ |7
> I ¢ s T
\IQ
14 < |
19—~Ag 20 ;
Ié\LL E \«g ZCXE
/IE!E o e L. C,J'; c.cic & N & .D‘c‘c
P . A
26 21— _‘E Fj “_?5/;__455 Eiza
e i \@—5{:—\ 27 |




1062 DRILL PARTS BOOKS

EhORS DART MO, I, TE3TRAIPTION
1 74001.97 1. nrain Tank
] 2 74001.9° 1 nrain Tank Jover
3 74.001.99 2 ZSover Holder-Tipper
£ 7400200 2 Cover Holder-TLower
5 750003% 1 Cover Lasch
8 ©.7500039 2 Window
7 "~ 6600080 ‘1 Hole Plug
Q 7500040 1 Auger Tube Czp-2'" Pipe Thread
9 7400201 16 Feed Cups
10 7400202 % Jontrol Plate 7uide
11 7400203 3 control Plate Stop
12 42001 36 3 control Plate Stop Screw
13 4200002 3 3/9 Nut
14 70400204 3 Nylon Bushing
15 7400205 1 salibrator Cover
16 7500041 L falibrator Zup
17 7L00206 1 nalibrator Cup SUDDoru
1R 7400207 1 gontrol Plate
19 Lepo124 17 5/16 x 1% Socket Head Plated Screw
20 42p01.25 Q 5/16 x 1, Socket Head Plated Screw
21, 7L0020% 17 Sprine Anchor
22 4900027 59 5/16 Flange Nut M.F #22LFL5161R
23 7400209 1 gontrol Plate 7uide.2lock
2L 7400210 3 Control Plate Fork Block
25 1900028 3 3/8% Fine Thread Nut
26 LQp0126 b 3/32 x 3/4 Cotter Key
27 4900029 3 3/8" Pine Thread Weld Nut
28 7L00211 3 Control Plate Operating Rod
29 7400312 6 Control Rod ILocks
30 4200098 6 3/2 x 1% Bolts
31, 5000019 6 3/9x Lock wWasher
32 14900030 6 3/8 Nylon Nut
33 4200129 2 % x 1" Clevis Pin
3L 14200127 d

Cotter Key

g
l(‘
D
=
i3

,
}






1068 DRILL PARTS BOOKS

Feed Wheel Retalner Clips

Page D5A

2EF PART MNO. QTY DESCRIPTION
1 70L0021L 3 Perferaced Scrsen
2 Lago129 L Carriace Bolt 3 x 2%
3 7400215 L Hinge Plate Lock Handle
L 7L00216 b Feed Shaft Hinge Plate
5 7400217 2 Feed Wheel Cover 393" ILong
B T 7L0021R ol Feed #Wheel Cover 433" Long
7 7500006 17 Feed -Wheels
7A 7500007 17 Feed Wheel Left Half Marked L
73 7500008 17 Feed Wheel Right Half Marked R
R 7600013 1 Feed Wheel Shaft 5/8" Sa. x 132 3/8" Long
9 7400219 1 Clean OQut Auger
10 7400220 L Sezl Plate
o 11~ 75400221 [ Brz. Hanger Plate
12 5000004 ] i Flat Washer
13 5000006 b 3" Lock Washer
14 4500001 L =" Nut
15 7400222 1 Wheel Space Gage 3/8"
16 7400223 1 Wheel Space Gage "
17 7400224 1 Yheel Space fage lo a.
1R 7L00225 1 Clean Out Auger Handle
19 2100003 9 Flangette 1™ 52-MST-C2
20 2000002 4 1" Bearine
2L 70L00Z2T5 — T Sq. Hole Sleeve
22 4200130 8 Bolt 5/16 x 3/4
23 5000002 ] 5/16" Lock Washer
2L 4900003 8 5/16" Hex Nut
25 7500034 Bl Nylon Snap Lock Ring
1 On Left 2 On Right
26 7h00066 BR



N



1068 DRILL PARTS BOOKS

2TF, PART NO.  QTY. DESCRIPTION
T 1600027 — T Selt B-108
2 1000070 1 50-15-114 Sprocket
3 1100074 1 L9 TLinks No. 50# Chain
L 1100059 1 #50 Connector Link
5 4200135 1 5 X 3% Bolt
6 4300001 ) % Nuts
7 4200003 .3 3/8 x 1 Bolt
e 5000001 3 3/2 Flat Washer
o! 4900030 3 3/% Plastic ILock Nut
10 7400235 1 Belt Tichtener Plate
il 1400030 1 Pulley:No. BX110H 10 3/4 0D
12 7600014 1 Idler Shaft 1" x 6 3/4»
3 1000056 1 15 Tooth Sprocket #50 x 1
1L 2100003 L Flangetts 1" 52-MST-C2
15 2000002 2 1" Bearine W/Collars
16 With #I5
17 1500003 1 Hub 1"
18 4800130 n 5/16 x 3/4 Bolt
19 5000002 Ly 5/16 Lock Washer
20 4500003 L 5/16 Nut ‘
21 7L00236 1 Belt Shielad
22 7400237 1 Chain gaurd
23 6200010 2 Z X 1" Keys
24 7400238 1 Bearing Plate
e 1b.2000073 L 3/8 x 1" Bolt
26 5000001 L 3/% Flat Washer
27 5000019 4 3/8 Lock Washer
2% 4900002 L 3/2 Nut
29 7100250 1 Sq. Hole Sleeve 2 1/8" Longz W/k.w.



. /
oo

uulmm [lmf‘
o | [T
o—" =
'm\'\. -~
i T &F X -




1068 DRILL PARTS BOOKS

able)

REF. PART NO. QTY. . DESCRIPTION

1 1000070 1 50-15-114 Sprocket  Key -
2 6200010 1 Z x 1 Key

3 7400250 1 Sq. Hole Sleeve W/K.W.

L 7600013 1 Sq. Shaft 5/8 x 132 3/2"
5 1200050 L . Cotter Key 3/16" x 13"
6 5000027 (as needed) 1z0D 7/%ID Shim Washer
7 6100016 1 Coilspring

8 5000013 2 Steel Washer 5/2 Sq. Hole
9 5000029 L Nylon Washer 2% 0D

10 (Not Renlace

Tank Znd Plate



~— 6

11

j/{

16




106R% DRILL PARTS BOOK

REF. PART NO. ATY. . DESCRIPTION

1 7000175 1 ~ “Torque Tube

2 7400186 17 Spring Anchor

3 7500034 17 SprinegClamp Nylon Snap - SNP-16

L 6100019 17 Spring - 1" x 53/2n

5 7L 0018]7 1 Push Pull Rod .
R 6100025 '} Sprine- 1" x 3" o -

7 74001118 1 Push Pull Rod Slide

- 6100017 1 Spring - 1" x k2»

9 Lapook2 1 z Hair Pin

10 4900014 2 = Lock Nut Plated Crimped =nd

il 4200117 1 h ; X 1s" Zovter T - T
. -18 1200013 1 £ x x% Dolt Plated

13 4R00118 12 5/16 x 2" Bolt Plazxed

14 5000022 17 5/16 Lock Washer

15 1900003 17 5/16 Nut Plated

16~ 3800043 ~ 3 1/9" Zerks Shorz ' T -

i



-

O

Pace



- 1068 DRILL PARTS BOOK

RZF BART NC, STV DZSCRIPTICN

1 7400244 1 Colter Jrive Shaft 4ssembly

2 740024 5 1 Colter Drive Shaft Shaft W/Yoke
3 7L00246 1 Solter Jrive Shaft Tube W/Yoke
b 3600099 2 Cross and Bre. Kit #10

3 35600099 2 1" Rd. Yokes #10

o 7600015 1 Colter Drive Shaft 1" X 277

7 7600016 1 Colter Drive Shaft 1" ¥y 12»

A 1500003 1 1" Hub H¥-1

9 1400021 1 Pully BK-57-H 53" 0.7.

10 w/#12 2 1" Tockings Collar

1l 2100003 L 1" Flancetie -

12 2000002 2 1" Rearine

13 4200130 L 5/16" x 3/4 Bolt

134 5000002 L 5/16" TLock Washer

1L 4900003 . 4 5916 Hex Nut

15 3600091 1 U Joint 1" RD to 1" RD #lo _
10 1900010 1 1" 2 Hole Cast Bearinz W/Lock Collar
17 4200098 2 3/2 x 1% Bolt

1% 5000019 2 3/2 Lock Washer

19 1900002 2 3/% Hex Nut

20 74002 39 . Saddle

21 LR000R5 16 £ X 1" Bolt

22 5000004 16 % Flat Washer

23 L90o0014 16 % Lock Nut

24 7500043 L Ballast Tank

25 7400240 R Strap

25 5000001 16 3/R Flat Washer

A 5000019 16 3/2 Lock Washer

22 4900002 16 3/8% Hex Nut

29 7400241 2 ‘Jack Stand Anchor

30 7h,00242 2 Jack Stand

31 LR000%”Z 4 5 X 1" Bolt

2 5000006 L 5 Lock Washer

33 4900001 L 5 Hex Nut

34 7400243 1 Ballest Tank Wrench

35 4200042 2 + Hair Pin '

35 6200010 ] Su oy 1 Keys ]

37 3200043 1 1/8" Straicht Zerk



|l R —=

R A
A w

T e

Page 10 .

~

Vi

(i

I
]

- . / 45
Eu == _ 0 -




1068 DRILL PARTS BOOK

REF, PART NO, QTY, LDEZSCRIPTION
1 7400179 1 Drive Colter Frame
2 7400180 2 Pressure Rod
3 7400181 1 Drive Colter Fork
4 7400182 1 Fork Pin
5 7400183 1 Soring Anchor Shaft
6 7400134 i) Colter Axle, .1"
7 7500023 1 20" Colter Elade
8 1900610 2 1" (2 hole) Cast Flange Bearing,W/lock collar
o 4800018 4 2 X 1% Bolt
i 43500014 i 5 Locking Nut
11 4800050 8 Cotter Pin, 3/16 X 15
12 5000005 12 3/4" Flat Washer 1% 0.D.
13 L900020 id 1" Slotted Nut :
14 6100017 B 12X 1 1/8 0.D. Spring
15 6100024 2 8X11/8 0.D, Spring
16 4800035 I 3/3 X 1% Bolt
17 5000019 L 3/8 Lock Nut
18 4900002 L 3/8 Hex Nut
19 3800043 3 1/8" Zerk (short zerks)
20 L800116 2 L Bolt, 3/4" Dia. 41 X 4iv
21 4900013 4 3/%" Crimped Znd Lock Nut; ‘Pliated
2 - 5000005 4 3/4" Flat Washer
23 5000003 2 5/8" Lock Washers
2L L9oocos 2 5/8" Nuts
25 4860010 2 5/8 X 2" Bolts

ko

W)
og

(]

10A






1068 DRILL PARTS BOOKS
LS

_3EF PART NO.  QTY. DESCRIPTION )
1 - 7000231 1 Parallel Bar Upper

2 74002 32 1 Parallel Rar ILower

3 7400233 1 Swivel Wheel Channel

L 74002 3L 1 Swivel Wheel Pivet Block

5 4100003 1 2% x 8" cyl. With 2% Long Spacer
54 7400230 & 23" Long Spacer Sleeve-(NoT Shown)-
6 3700069 2 3/% Rubber Hoses lls Ft. Lonz

7 L200010 L 5/2" x 2" Bolt :

2 4900012 L 5/2" Tock Nut

9 4200115 2 3/4%:%x 2% Bolt frade 5

10 4200052 10 3/L* Jam Nut

11 4g0000L 5 3/04" Hex Nut

12 LROO1 34 6 3/4 x 3" Bolt Grade 5

13 7400229 1 Step

14 LROO0OR2 2 % x 1% Bolt

15 5000005 2 3 lock Washer _

16 1500001 2 £ Hex Nut

17 L100020 2 Cyl. Pins

1] 4100021 L Cotter Keys



Paze 12



1063 DRILI TARTS BCOK

2900070

REF, FART NO, QT7, OESCRIDPTION
1 2900071 2 Just Sap
2 2600012 2 Tire 14w
3 2700008 2 Tube 14"
4 280001& 2 ¥heel 14n
5 3000014 2 Nut 5/8"
5 3000015 B Washer 575"
7 2900072 2 Cone, outer
3 2900073 2 Cup, outer
9 2900074 2 Hub, 5 bolt
10 2900017 2 Cun, inner
11 2900015 2 Cone, inner
12 2900075 2 Grease 3Seal
13 7L00247 1 Swivel Wheel Leg ,
14 7400248 1 Swivel Wheel Pivot Pin and Plate
15 4800021 L 5/8 ¥ 3" Bolt '
16 5000002 12 5/8 Flat Wasner
12 4900012 b 5/8 Lock Nut
18 7400249 1 Retarder Plate & Pin
19 6100005 1 Spring, 2 3/8 ¥ 1% 0.D.
2 5000005 1 3/4 X 14 0.D. Washer
21 4800054 i 575 X 3% Bolt
22 L800050 2 Cotter Key, 3/16" X 1%
23 1 Hub complete

‘7!77% D s /Jéz:tg Jame ab /1700

Prissoe futiee



1062 Trill Parts Books

=3
i
2L PART NQ. 3TV ~IS5ZRIPPION
1 4100018 1 Seal Xit
2 4100019 1 Yoke
3 4100020 g Pin
L L1 00021 2 Xey
5 1100003 1 2yl. Complete 2.5 x R




| o>—2  OPTION
|| =—3% LIQUID APFLICATION TUBE
OPTICN

— QUICK HITCH KIT

Paga 14



1068 DRILL PARTS BOOK

OPTION PARTS

REF, PART NO, QTY. DESCRIPTION

1 7400251 1 Liquid Application Tube
2 4500002 1 ‘5, 15 Hex Nut

3 5000019 1 £/15 Lock Nut

L 5000001 2 -2/16 Flat Washer

5 800003 1. E/15 X 1v Bolt

6 7400252 2 Side Plates ,

7 7400253 2 Sleeves 1:7/16 0.D, 5 3/4 Long
8 4800136 2 1 1/8 X 8% N.F. Bolts

9 Lapoo24 2 il 1/8 Hex Nut N.F,

10 L800010 6 5/8 X 2" Bolts

i 5000002 4 5/8 Flat #Washer

12 - 4900012 6 5/8 Lock Nuts



OPTION PART
HITCH EXTENSION

(@3]

On some tractor models, it may be difficult

to obtain enough clearance b

and the rear of the tractor. The optional hitch ex-
tension will move the drill ba

ck five inches from the
tractor to provide more operating clearance for the
coulter.

When using these extensions it may be necessary

To add more weight %o the front of the tractor to keep
the front wheels firmly on the ground.

etween the drive coulter

Page 15



="

e

1069 DRILL PARTS BOOK

5" HITCH EXTENSION PARTS LIST

REF. PART HO. QTY. DESCRIPTION

1 7400254 2 5" Zxtension

2 4900086 2 ink Pin (Remove From Drill ané Replace
in Extension)

3 L4Rr001 3% 2 1 1/8" x 3" 3olt NF Thread

L 5000025 2 1 1/8" Lock wisher

5 4900005 2 1 1/8" NF Thread ¥ut

3 4900005 2 5/2" Standari Yex Nut

7 5000003 2 5/9" Tock Washer

Q 5000002 L 5/8" Flat Washer

9 4200010 2 5/9" x 2" Bols (M2 Thraagd)

Pazrs 15A



~ GRAIN FEED CUP R.P.M.

Speeds are at 5 M.P.R. ground speed. Feed rate will increase or decrease as ground
- speed changes. The 3 sprockets at left end of drill (12-20-30), the 14 changes on the
reduction unit and the double run feed cup allow 84 different feed rates.

30 TOOTH 20 TOOTH 12 TOOTH
SPROCKET SPROCKET SPROCKET
Setting  R.P.M. Setting R.P.M. | setting R.P.M.
A-7 slow 12.7 A7 slow 8.5 A-7 slow - 5.1
A6 13.3 A-6 8.9 A6 5.3
A5 14.0 A-5 9.3 A-5 5.6
B-7 | . 14.4 B-7 I 9.6 B-7 | 5.7
N N s N
A-4 C 14.8 A-4 5 9.8 A-4 C 5.9

' R R | R
B-6 E 5.7 B-6 E 10.1 B-6 E 6.0
A A A -
A-3 = 15.6 A-3 A 10.4 A-3 S 6.2
B-5 E 15.9 B-5 E 106 B-5 = 6.3
A2  F 16.5 A-2 F 11.0 A-2 F 6.6
L L L
B-4 0 16.7 B-4 0O 11.1 - B-4 0 6.7
A1 W 475 At W 7 A W g0
B-3 177 B-3 l 118 | B-3 7.1
B-2 18.7 B2 12.5 B-2 7.5
B fast 19.9 | Bl fast 13.2 B-1  fast 7.9




GRAIN CUP FEED RATES

30-20-12 are sprockets at left end of drill.

Left is small side of cup - Right is large side.

WHEAT OATS BARLEY FLAX
62 Ibs. BU. 32|bs. BU. 48 bs BU. 56 Ibs BU.

‘Left side Right Side Right side Left Side

30 Tooth 30Tooth _ 20 Tooth 20 Tooth
B-3 1001bs A-2 88 Ibs A-5 84 Ibs A-2 58 Ibs
B-4 94 Ibs B-6 80 Ibs A-6 80 Ibs A-4 51 Ibs
B-5 90 Ibs A-5 75 Ibs A-7 77 Ibs A-7 44 Ibs
B-6 85 Ibs A-7 68 Ibs
B-7 81 Ibs
A-6 75 Ibs

20 Tooth 20 Tooth 12 Tooth 12 Tooth

1B-2 73 Ibs B-1 70 Ibs B-1 72 |bs B-2 39 Ibs

A-1 68 Ibs B-3 83 Ibs B-2 68 Ibs A-2 35 Ibs
A-2 64 ibs A-2 58 Ibs A-1 64 |bs B-6 ~ 311bs
A-3 60 Ibs B-6 54 Ibs A-2 60 Ibs A-5 29 lbs
B-7 56 Ibs A-5 49 Ibs A-7 28 Ibs
A-6 51 Ibs A-7 45 Ibs
A-7 49 Ibs

12 Tooth 20 Tooth

Left side

B-1 42 \bs
B-3 38 Ibs B2 30 Ibs
B-4 35 Ibs B-6 24 |bs
B-6 321lbs | jA-7 20 Ibs
A-5 30 Ibs










